

No	Item
1	5 Fluorouracil 250mg Vial
2	5 Fluorouracil 500mg Vial
3	Abiraterone acetate 250 mg/tab
4	Acetylcysteine inj 200 mg/ml in 10ml amp
5	Adrenaline hydrochloride 1mg/ml amp
6	Alfacalcidol 2 µg /ml. (0.1 µg/1 drop) 10ml bott.
7	Amino Acid 10% Solution for inj. in 500 ml bottle
8	Aminophylline injection 250mg in 10ml ampoule
9	Amphotericin B powder for reconstitution 50mg/vial
10	Anti tetanus immunoglobulin powder for inj 250 IU/ vial with diluent
11	Aprepitant 80mg Caps.
12	Atracurium Besylate 10 mg/ml for I.V inj, 5ml amp
13	Atropine sulphate 1mg in 1ml Ampoule
14	Barium sulphate powder,1 kg/pack
15	Bendamustin 100mg Inj.
16	Bevacizumab 100 mg / 4 ml sol for infusion
17	Bevacizumab 400 mg/16 ml inj sol for infusion
18	Bleomycin Sulphate 15 IU (I.M, I.V)
19	Bortezomib (velcade)
20	Budesonide 160 mcg+Formoterol 4.5 mcg/inhalation 60 doses
21	Bupivacaine (as HCl) 0.5%+80mg glucose injection 4ml heavy (spinal)
22	Cabazitaxel 60mg Inj.
23	Calcium gluconate injection 10%/10ml (Calcium 8.4 mg/ml)
24	Capecitabine 500mg Tablet
25	Carbamazepine 100mg/5ml oral suspension 100ml/ bottle
26	Carbimazole 5mg tab. 100 tabs./box
27	Carboplatin 150mg Injection
28	Carboplatin 450mg Injection
29	Carmustine 7.7mg Inj.
30	Chloral hydrate 500mg/5ml syrup 500ml bottles
31	Chlorambucil 2mg Tablet.
32	Chlorphenamine maleate injection, 10mg in 1ml Ampoule
33	Chlorpromazine hydrochloride 50mg/2ml. Amp.
34	Cholestyramine unhydrous powder 4g/sachet
35	Cisplatin 10mg Injection
36	Cisplatin 50mg Injection
37	Citalopram hydrobromide 20 mg tablet
38	Clopidogril 75mg tablets
39	Cyclophosphamide 1gm/Vial For I.V Use
40	Cyclophosphamide 200mg/Vial For I.V Use
41	Cyclophosphamide 50 mg tablet
42	Cyclophosphamide 500 mg/Vial For I.V Use
43	Cytarabine 100 mg / 1 ml sol for inj /vial
44	Cytarabine 1000 mg /vial for inj
45	Cytarabine 500 mg /vial for inj
46	Cytosine Arabinoside (Cytrabine) 100 mg Injection
47	Cytosine Arabinoside (Cytrabine) 500 mg Injection
48	Dacarbazine Powder 200mg Vial
49	Dactinomycin 500mcg Powder Injection For I.V Use (Actinomycin)
50	Daunorubicin Hcl Usp 20mg/10ml Amp (2mg/ml) I.V Only
51	Degarelix 120mg Inj.
52	Degarelix 80mg Inj.
53	Desferrioxamine mesilate powder for I.V/S.C inj. 500mg/vial
54	Desmopressin 100 mcg/ml, 2.5ml nasal spray
55	Desmopressin acetate 4 micrograms/ml, 1 ml ampoule
56	Desmopressin oral lyophilisates as acetate 120 microgram tablet
57	Dexamethasone sodium phosphate 4mg/ml,1ml amp
58	Dextrose 10% in water solution for IV.infusion.500ml with air vent set
59	Dextrose 5% in water solution for IV.infusion.500ml with air vent set
60	Dextrose 5%in sodium chloride 0.18% solution for IV.infusion 500ml with set

No	Item
61	Dextrose 5% in sodium chloride 0.45% solution for IV infusion 500ml with set
62	Dextrose 5% in sodium chloride 0.9% solution for IV infusion 500ml with set
63	Dextrose 50% in water solution for injection.50 ml with air vent set
64	Diazepam 10 mg/2ml. 2ml amp
65	Digoxin 0.25mg tablet
66	Dobutamine (as hydrochloride) 12.5mg/1 ml in 20 ml amp. (250mg/20 ml amp.)
67	Docetaxel 20mg Vial
68	Docetaxel 80mg Vial
69	Dopamine hydrochloride 40mg/ml 5ml amp
70	Doxorubicin 10mg Injection.
71	Doxorubicin 50mg Injection.
72	Enzalutamide
73	Ephedrine hydrochloride 30 mg /1ml amp
74	Epirubicine 10mg Injection
75	Epirubicine 50mg Injection
76	Ergometrine maleate for I.M inj. 0.5mg/ml, 1ml amp
77	Escitalopram 10mg tablets
78	Etoposide 100mg Injection
79	Etoposide 100mg Tab.
80	Etoposide Sulphate 50 mg / capsule
81	Exemestane 25mg/ tab
82	Fentanyl 50mcg/1ml in 10ml
83	Filgrastim 120µg PFS
84	Filgrastim 300µg PFS
85	Fludarabine phosphate 10mg/tab
86	Fludarabine phosphate 25mg/1 ml concentrate for sol.
87	Fludarabine phosphate 50mg/1 ml concentrate for sol.
88	Flumazenil injection 100 µg/ml-5 ml amp
89	Flupenthixol +Melitracen (0.5mg+10mg) Tab.
90	Flupenthixol decanoate 20mg/ml, 2ml Amp
91	Fulvestrant 250mg/5ml sol for inj
92	Furosemide 20mg injection in 2ml ampoule
93	Gemcitabine Hcl 1000mg Injection For I.V Use (Lyophilized)
94	Gemcitabine Hcl 200mg Injection For I.V Use (Lyophilized)
95	Gentamicin sulphate 40mg/ ml inj 2ml amp
96	Glucagon HCL 1gm powder for inj
97	Granisetron hydrochloride 1mg/1 ml for dilution as inj or inf.
98	Granisetron hydrochloride 3mg/3 ml for dilution as inj or inf.
99	Haloperidol inj 5mg /ml 1ml amp
100	Halothane 250ml/bottle
101	Heparin sodium 5000 IU./ml 5ml vial I.V/S.C
102	Hepatitis B specific immunoglobulin 100U/ml 2ml vial
103	Human albumin solution 20% in 50ml &100ml bottle
104	Human Anti-D Immunoglobulin injection 150 µg/ml, 2ml amp
105	Human Chorionic Gonadotrophin (HCG) 5000 unit powder for inj./vial With solvent
106	Hydralazine hydrochloride injection, 20mg/amp powder for reconstitution with solvent or diluent
107	Hydrocortisone 10mg tabs
108	Hydroxy Urea 500mg Capsule
109	Hydroxyl ethyl starch (weight average molecular weight 130000) 6% in Na Cl 0.625% or 0.9% in 500 ml bag
110	Hyoscine N-butyl bromide injection, 20 mg in 1ml amp
111	Idarubicin 5mg Inj.
112	Ifosfamide 1gm Injection
113	Ifosfamide 2gm Injection
114	Imatinb mesilate/tab
115	Insulin glargine (long acting) 100 IU/ml in 10 ml vial
116	Insulin mixed 10 ml vial
117	Insulin soluble 10 ml vial
118	Insulin zinc 10 ml vial
119	Interferon 3,000,000 IU inj
120	Interferon alfa for I.V/I.M/S.C inj 3000000 IU/vial with diluent or/cartilage with needle (Individual pack)

No	Item
121	Irinotecan hydrochloride 40 mg/2 ml concentrate for sol.
122	Irinotecan hydrochloride 20mg/1 ml concentrate for sol.
123	Irinotecan hydrochloride 100mg/5 ml concentrate for sol.
124	Iron dextran(complex of ferric hydroxide with dextran containa 5 % = 50mg /ml of iron) for I.V inj.2-ml ampoule
125	Isoflurane 250ml/bottle
126	Ketamine (as hydrochloride) for inj 500mg /10ml/ vial
127	L.Asparaginase Powder For Injection. 10,000 I.U/Vial
128	Lenograstim 13.4 mega u
129	Lenograstim 33.6 mega u
130	Letrozole 2.5mg Film Coated Tablet
131	Leucovorin Calcium 50mg Injection (Calcium Folate)
132	Lidocaine hydrochloride 2% inj 10ml vial
133	Lidocaine hydrochloride 5% Spinal+dextrose 7.5% in 2 ml amp(heavy)
134	Lipid 20% emulsion for inj. in 500 ml bottle
135	Lomustine 40mg Cap.
136	Lyophilized Anti scorpion venom single dose/vial
137	Lyophilized Anti snake polyvalent venom single dose/vial
138	Magnesium sulphate injection 50% in 5 ml amp
139	Mannitol I.V Solution 20% with air vent set
140	Melphalan 2mg Tablet
141	Mercaptopurine 6 50mg
142	Mesna (Sodium Mercaptoethane Sulfonate) 400mg/4ml For I.V Only
143	Mesna 400 mg tabs
144	Methotrexate 15 mg/vial.preservative free for intrathecal inj.
145	Methotrexate 2.5mg Tablet
146	Methotrexate 500mg Injection
147	Methotrexate 50mg/2ml Injection
148	Methylphenidate hydrochloride 10mg scored tablet
149	Metronidazole 500mg/100ml infusion with air vent set
150	Midazolam hydrochloride 5mg/ml in 3ml i.v/i.m injection
151	Mitomycin 10mg Powder For Injection
152	Mitoxantrone 20 mg/10 ml concentrate for infusion (30mg)
153	Morphine sulphate 0.05%, 200ml solution
154	Morphine sulphate 10mg/5ml, 100ml solution
155	Morphine sulphate 10mg/5ml, 300ml solution
156	Morphine sulphate 15 mg tablets
157	Morphine Sulphate 30mg Sustain Release Tablet
158	Morphine sulphate 5 mg tablets
159	Morphine sulphate injection, 15mg/ml in 1ml amp
160	Morphine Sulphate syrup 10 mg/5ml
161	Morphine Sulphate syrup 5 mg /5ml
162	Morphine Sulphate tab 15mg
163	Morphine Sulphate tab 5 mg
164	Naloxone hydrochloride 0.4mg/ml 1ml amp
165	Neostigmine metilsulphate inj 2.5 mg/ 1 ml amp
166	Nitroglycerine 5mg/ml in 5ml amp
167	Noradrenaline 1mg/1ml 1ML amp
168	Octerotide long & short acting
169	Ondansetron hydrocholride 8 mg/ tab
170	Ondansterone 4mg Tablet
171	Oxaliplatin 100mg Injection
172	Oxaliplatin 50mg Injection
173	Oxytocin 10 units/ml, in 1ml amp
174	Paclitaxel 100mg Injection
175	Paclitaxel 150 mg/25ml concentrate for sol.
176	Paclitaxel 300 mg/50 ml concentrate for sol.
177	Paclitaxel 30mg Injection
178	Pancronium bromide 2mg/ml, 2ml injection
179	Pemetrexed 500 mg inj
180	Pethidine hydrochloride 50mg injection in 1-ml ampoule

No	Item
181	Phenytoin Sodium for inj 250mg/5ml amp
182	Phytomenadione inj (Vitamin k)10mg/ml amp
183	Plasma Expander (with Gelatin derivative 4% W/V.solution) for infusion with set
184	Potassium chloride 15% injection in 10ml amp, in pack of 10 amps
185	Primaquine (as phosphate) 15mg coated tablets 10 tablets/blister
186	Procarbazine 50mg Caps.
187	Promethazine hydrochloride inj 25mg/ml in 2ml amp
188	Propofol intravenous injection 10 mg/ ml in 20ml ampoule (emulsion)
189	Propylthiourcil 50mg tab.
190	Protamine sulphate 10mg/ml in 5 ml amp.
191	Pyridostigmine bromide 60mg tablets, 10 tablets/ blister
192	Quinine dihydrochloride injection, 300mg/ml in 2 ml amp
193	Rabies immunoglobulin 150IU/ml 2ml amp.
194	Rabies vaccine solution or freeze dried powder,single dose/vial (human dipoid)
195	Ringer lactate solution for IV.infusion 500 ml bottel with set
196	Rituximab 10 mg/50 ml for infusion
197	Rituximab 100 mg/10 ml consentrate for infusion
198	Rocuronium bromide for I.V inj. 10 mg/ml 5ml vial
199	Salbutamol nebulizer solution 2mg/ml 2.5ml bottle
200	Soda lime powder, 5kg/container(carbon dioxide)
201	Sodium bicarbonate 8.4%in 50 ml amp
202	Sodium Chloride (Hypertonic Saline 3%) 500ml bott
203	Sodium Chloride solution for IV.infusion 0.9% 500ml with t set
204	Sodium nitroprusside inj,for I.V infusion, powder for reconstitution 50 mg vial
205	Sodium polystyrene sulfonate 15mg
206	Sorafenib tosylate 200mg/ tab
207	Streptokinase recombinant powder for inj.1500000 I.U./vial
208	Sunitinib malate 12.5 mg caps
209	Sunitinib malate 50 mg caps
210	Suxamethonium chloride for I.V/I.M inj. 50mg/ml.2 ml Amp
211	Temozolomide 100 mg capsule
212	Temozolomide 20 mg capsule
213	Temozolomide 250 mg capsule
214	Temozolomide 5 mg capsule
215	Terlipressin Acetate 1mg powder for i.v inj
216	Tetanus antitoxin 1500 IU/ 1ml amp (Tetanus vaccine)
217	Thalidomide 50 mg Capsule
218	Thioguanin 40mg Tab.
219	Thiopental sodium powder for injection 500mg / vial/with diluent up to 20 ml vial
220	Topotecan hydrochloride 1mg/ml,2.5ml for infusion
221	Tramadol HCl 50 mg /ml in 2 ml amp
222	Trastuzumab 440 mg inj
223	Trastuzumab150 mg inj
224	Tretinoin 10 mg capsule
225	Tuberculin diluted 5 IU/0.1ml in 2ml vial (Tuberculin PPD) (mantoux test)
226	Verapamil hydrochloride injection,2.5mg/ml in 2-ml amp
227	Vinblastine Sulphate 10mg /Vial For IV Use Only
228	Vincristine Sulphate 1mg For I.V Injection Only
229	Vincristine Sulphate 2mg For I.V Injection Only
230	Vinorelbine 10mg Injection
231	Vinorelbine 50mg Injection
232	Voriconazole 200mg Inj.
233	Water for injections 5ml amp
234	Zoledronic acid monohydrate 800 mcg/ml,5 ml vial for iv inj
235	Zuclopenthixol decanoate 200mg/ml, 1ml amp.